. DALLAS LABORATORIES, INC.

Consultants and Technologists
Chemical and Petroleum Chemists

P.O. BOX 152837, DALLAS, TEXAS 75315

AMERICAN :E::gii:s 1323 WALL ST, DALLAS, TEXAS 75215 AMERICAN NATIONA tenlipgmiod
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AMERICAN SOCIETY OF MATERIALS FAX 214/565-1094 FEDERATION OF SOCIETIES FOR COATINGS TECHNOLOGY
Submitted by:  Sierra Aluminum Date: January 30, 2020
11806 Pacific Ave.
Fontana, CA 92337
Attn: Julio Muneton Report No.: 52558

REPORT
Sample:

Organic Coated aluminum extrusions

Coating: DuraCoat (#19-04-170)

Production Date: 8/14/19

Cure: minutes @ 350°F

Pre-treatment: Henkel 5-stage Chrome Pretreat
Drawing: #602097

A. PROCEDURE

Submitted sample was tested according to AAMA 2604-17, “Voluntary Specification,
Performance Requirements and Test procedures for High Performance Organic Coatings on
Aluminum Extrusions and Panels,” Section 8.1 through 8.8.2 with the following results:

B. REPORT
Test Results AAMA 2604-17 Specification
Requirements
8.1 Color Uniformity Standard Standard
(ASTM D2244)
8.2 Specular Gloss 46.3 As reported
(ASTM D523)
8.3 Dry Film Hardness Pass F F hardness and no film
(ASTM D3363) rupture
8.4 Film Adhesion Pass
(ASTM D3359)
8.4.1.1 Dry 4B 4B min. rating
8.4.1.2 Wet 4B 4B min. rating
8.4.1.3 Boiling 4B 4B min. rating
8.5 Impact Resistance Pass No removal of film
(ASTM D3359) from Substrate

THE ANALYSIS OF THE ABOVE SAMPLE OR SAMPLES DO NOT IMPLY AN ENDORSEMENT. THIS REPORT OR ANY FART THEREOF MAY
NOT BE REPRODUCED OR USED FOR ADVERTISING PURPOSES WITHOUT OUR EXPRESS WRITTEN CONSENT.



Sierra Aluminum
January 30, 2020
Page 2 — Report No. 52558

Test Results AAMA 2604-17 Specification
Requirements
8.6 Abrasion Resistance Pass ACV 20 minimum
(ASTM D968) (>ACV 20)
8.7 Chemical Resistance
8.7.1 Muriatic Acid Pass No Blistering or Visible
Change
8.7.2 Mortar Pass No Blistering or Visible
Change
8.7.3 Nitric Acid Pass Hunter Delta E=5 maximum

(Delta E = 0 05)

8.7.4 Detergent Pass No Film Adhesion Loss or
Visible Change
8.7.5 Window Cleaner Pass No blistering or noticeable
Resistance change in appearance and no
film loss
8.8 Corrosion Resistance
8.8.1 Humidity Pass Not greater than Few & No. 8
(ASTM D2247) (No Blisters)
8.8.2 Salt spray Pass
(ASTM B117)
Scribe 10 7 Minimum rating
Field 10 8 Minimum rating

Date Testing Started: 9/25/19
Date Testing Completed: 1/30/20
Date Test Report Expires; 1/30/23
Sampled by: Brad Snoddy of ALI.

Testing Conducting At: Dallas Laboratories, Inc., 1323 Wall St., Dallas, Texas 75215.

The test results indicate that the sample tested is in compliance with all of the

performance requirements of AAMA 2604-17 for High Performance Organic Coatings on
Aluminum Extrusions and Panels, except for section 8.9 WEATHERING which must be furnished
by the coating supplier for full compliance to AAMA 2604-17 as specified by AAMA.

DALLAS LABORATORIES, INC.

2 o

;ev/an W, Jones, Vice President

DALLASILABORATORIES, INC.

Y

._—————f:-f
LabTest ’(ecﬁnician

Analyst: GF
KWJ: js
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AAMA

(Walidator | Operations Adminislratarn) CERT] F lCATl ON PROG RAM

AAMA Puainted Aluminum Qualification Samples
(AAMA 2603, 2604, & 2603)

All information must be supplied for the product to be considered for A, AMA approval, Sumple requirsments; there are to be 30 pleces |
foot long, Extrusion must be 60 ta 80 mils thickness with a 2% wide flat surface. For AAMA 2603 a dry film thickness of .8 mil Is required.
For AAMA 2604 & 2605 o dry film thickness of 1,2 mil is required. Extrusion die drawing is required for AAMA approval.

Sampling Date: ?’/ 24 / 101 i i
Applicator: Y e rﬂ- .9«-‘1 A ia M

Address: LLon [n o LT C Y

City, State, & Zip - Lonial A O 23287

Contact Person: ~0U® A uneior’ " Phone #: !?15‘" ?ﬁl "?@Q O

E-Mail: U 0. WD viuWY M. Test PO:
Test fo ,‘rmucnecm 2603 I%zm Dzaso?:‘-<DH

Pretreatment (check): Chrome [_] Non-chrome

Manufacture: Hewn e\

Identification Number: ) 2l‘q . LiOF L1 28
z 7 7 1=

Number of Stagesin the |5 <} ~ALS

Pretreatment System:
319

wot

HTS
Paint Identification:

Manufacturer: AVA i C p,-—’r
Paint Type (Trade Name): Lk (AT {-f, W2 Product Number: D70 W -~ 6 @

Lot Number: [Cf ol — (20 = Number of Coatings: m ~ne

Whea an extrusion has mare than one paint conting, each coating must he identified, l.e. an extrusion might have a bascjia Traint cavered
with one or more clear coats—<the clear couts must be [dentified.

D
356

Application/Curing:

Vi
Date of Application: 2 =| L{ — 1S  Die Number: @g 20 9 ~ [T Drawing Attached

v 1
Signatures of:
Manufacturer Represeptativ = G
Inspector: M Q—W
[ / =
Labaratory to perform test: Tellevs Lﬁ‘oﬁ

" The Laboratory is to notify the manufacturer of receipt of the srmrph's.

Tuspector
Copies; ﬁ";“mﬂr Date Received: 4'7) ‘/? Estimnted Test Completion: d"‘\/;‘o
s 7 7

Accampany Sample /Y
Signature: = <5 P - a—



DALLAS LABORATORIES, INC.

Consultants and Technologists

Chemical and Petroleum Chemists

P.O. BOX 152837, DALLAS, TEXAS 75315
MR 1323 WALL ST, DALLAS, TEXAS 75215 iy

AMERICAN CHEMICAL SOCIETY PHONE 2141"565-0593

ASTM INTERNATIONAL
AMERICAN SOCIETY OF MATERIALS

FAX 214/565-1094

Submitted by:  Sierra Aluminum Company

11806 Pacific Ave.
Fontana, CA 92337

Attn: Sebastian Estrada

Sample:

Anodized Finish, Class I, Clear

Coating: Sulfuric Acid / Magnesium Seal

Pre-Treatment; Caustic pretreat
Drawing: #602097
Production Date: 8/27/19

A. PROCEDURE

REPORT

AMERICAN NATIONAL STANDARDS INSTITUTE
AMERICAN SOCIETY FOR QUALITY CONTROL
FEDERATION OF SOCIETIES FOR COATINGS TECHNOLOGY

Date: November 5, 2019

Report No.: 52557-1

Submitted sample was tested according to AAMA 611-14, “Voluntary Specification for Anodized
Architectural Aluminum”, Class |, Designation A41, all sections, except 8.7 Weather Exposure.

B. RESULTS

Test

8.1 Oxide Coating Thickness (mil)
(ASTM D7091)

8.2 Oxide Coating Weight &
Apparent Density
(ASTM B137)

8.2.1  Coating Weight (mg/in2)
8.2.3 Apparent Density (g/in3)

8.3 Color Uniformity (AE)
(AATCC TM173)

8.4 Gloss Uniformity
(ASTM D523, 60°)

8.5 Abrasion Resistance
(Michael Clark Abrasion Test)

Results

0.71

Fail
24.1*
33.9*
1.2

1.7

Pass

AAMA 611-14 (1) Specification
Requirements

0.70 min.

27.0 min.
38.0 min.
5.0 max.

A 15.0 max.

No bite or chalk dust pick-up

THE ANALYSIS OF THE ABOVE SAMPLE OR SAMPLES DO NOT IMPLY AN ENDORSEMENT. THIS REPORT OR ANY PART THEREOF MAY
NOT BE REPRODUCED OR USED FOR ADVERTISING PURPOSES WITHOUT OUR EXPRESS WRITTEN CONSENT,



Sierra Aluminum Company
November 5, 2019
Page 2 — Report No. 52557-1

Test Results AAMA 611-14 (1) Specification
Requirements
8.6 Corrosion Resistance Test term. No spots or pits larger
(ASTM B117, 3000 hrs. using @ 936 hrs. than 1 mm
5% salt solution)
8.8 Seal Test (mg/in?) 0.6 2.6 max loss
(ASTM B680)
8.9 Craze Resistance, °F 170 No crazing @ 170° min.

* Indicates failure.

Date Testing Started: 9/23/19
Date Testing Completed: 11/4/19
Date Test Report Expires: N/A
Sampled by: Brad Snoddy of AL

The test results indicate that the sample tested is NOT in compliance with all of the performance
requirements of AAMA 611-14 Class |.

DALLAS LABORATORIES, INC.

oy

h W. Jones, Vice President

Analyst: GF, TL
KJ: js
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(1)
AAMA

(Validator / Operations Administrator) CERTIFICATION PROGRAM

AAMA Anodized Aluminum Qualification Samples
(AAMA 611)

All information must be supplied for the product to be considered for AAMA approval. Test samples can be coupons or production parts;
there are to be 30 pieces 1 foot long with a 1-1/2” flat surface. Class 1 requires a coating thickness of 0.7 mil. Class 2 requires a coating
thickness of 0.4 mil. Extrusion die drawing is required for AAMA approval.

Sam pling Date: 8 ,__; C'r‘_ { q Samples to be in test within 43 days of sampling.
Anodizer: Snecea P\ pspomn. O e

Address: \WXO6 Poct\ic Ay,

City, State, & Zip: Condava CA Q2237

Contact Person: 1. © <\ cadea ' Phone#: (qs\) 78 —78co
E-Mail: Se\pac wan Eskrada 0.Siecea Alpn: o Jest PO:

AAMA 611 Class to be tested to (Check): rCo wa

[ Class 1 [] Class 2
C\c.
Pretreatment: [(1)S 0\ wae facsz se o alaline QAecwer for S wminnies,

l@gu\omeﬁaec& o o Causx\-‘-t_ chu\\&(fvo‘\‘m“ \“I‘\“"‘“‘\e)
‘EO(‘ \D\ M'\v\ul\“&fﬁ.

Anodizing Supplier:
Anodizing Identification:
Lot Number:

Anodizing Process:

SU\D w\ar%ec\ ow @ awnedize *mq\\a\ 'Eo."
@Q C\(C\e- o"[\l i T V\m\\v\.u&ré’.g. LSLJ\-R_W;(_ pbc,'\d)

Sv\ﬂmarﬁié\ oW oo SQC?\\ 3‘?"\\’\\(\ QMCL\C}‘J\Q—E)‘IUW\)
¢ DA wnoles,

Date of Anodizing: 8-97-(9 Die Number: 6009 7 [X] Drawing Attached

Signatures of:
Manufacturer Re;;l'jyﬁv : % _—
( /o

Inspector: / o
Laboratory to perform test: JB& \kk‘; L_&. |o$

The Laboratory is to notify the manufacturer of receipt of the samples.

Inspector

Copies; ~ Manufacturer Date Received:/y"’-} yil Estimated Test Completion: ﬂ,}[w

Laboratory
Accompany Sample -

Signature:____ e
/




MEMBERS

AMERICAN CHEMICAL SOCIETY

ASTM INTERNATIONAL

AMERICAN SOCIETY OF MATERIALS

Submitted by:

DALLAS LABORATORIES, INC.

Consultants and Technologists

Chemical and Petroleum Chemists

P.O. BOX 152837, DALLAS, TEXAS 75315

1323 WALL ST, DALLAS, TEXAS 75215
PHONE 214/565-0593

11806 Pacifiec Ave.
Fontana, CA 92337

Attn: Sebastian Estrada

Sample:

Anodized Finish, Class Il, Clear

Coating: Sulfuric Acid / Magnesium Seal

Pre-Treatment: Caustic Pretreat
Drawing: #602097
Production Date:; 8/27/19

A. PROCEDURE

FAX 214/565-1094

Sierra Aluminum Company

REPORT

MEMBERS

AMERICAN NATIONAL STANDARDS INSTITUTE
AMERICAN SOCIETY FOR QUALITY CONTROL
FEDERATION OF SOCIETIES FOR COATINGS TECHNOLOGY

Date: November 7, 2019

Report No.: 52556-1

Submitted sample was tested according to AAMA 611-14, “Voluntary Specification for Anodized
Architectural Aluminum, Class Il, Designation A31, all sections, except 8.7 Weather Exposure.

B. RESULTS
Test
8.1 Oxide Coating Thickness (mil)
(ASTM D7091)
8.2 Oxide Coating Weight &
Apparent Density
(ASTM B137)
8.2.2 Coating Weight (mg/in?)
8.2.3 Apparent Density (g/in®)
8.3 Color Uniformity (AE)
(AATCC TM173)
8.4 Gloss Uniformity
(ASTM D523, 60°)
8.5 Abrasion Resistance

THE ANALYSIS OF THE ABOVE SAMPLE OR SAMPLES DO NOT IMPLY AN ENDORSEMENT. THIS REPORT OR ANY PART THEREOF MAY
NOT BE REPRODUCED OR USED FOR ADVERTISING PURPOSES WITHOUT OUR EXPRESS WRITTEN CONSENT,

(Michael Clark Abrasion Test)

Results

0.40

Pass
16.7
41.7
1.0

1.3

Pass

AAMA 611-14 (Il) Specification
Requirements

0.40 min.

15.5 min.
38.0 min.
5.0 max.

A 15.0 max.

No bite or chalk dust pick-up



Sierra Aluminum Company
November 7, 2019
Page 2 — Report No. 52556-1

Test Results AAMA 611-14 (I) Specification
Requirements
8.6 Corrosion Resistance Pass No spots or pits larger
(ASTM B117, 1000 hrs. using than 1 mm

5% salt solution)

8.8 Seal Test (mg/in?) 0.1 2.6 max loss
(ASTM B680)

8.9 Craze Resistance Pass No crazing @ 170° min

Date Testing Started: 9/23/19

Date Testing Completed: 11/6/19
Date Test Report Expires: 11/6/22
Sampled by: Brad Snoddy of ALI.

The test results indicate that the sample tested is in compliance with all of the performance
requirements of AAMA 611-14 Class |l except for Section 8.7 as procedurally noted.

DALLAS LABORATORIES, INC. DALLAS LABORATORIES, INC.
i =2 5 —
Lab Test Tethnician Kevan W, Jones, Vice President

Analyst: GF
KWUJ: js



DALLAS LABORATORIES, INC.

Consultants and Technologists
Chemical and Petroleum Chemists

P.O. BOX 152837, DALLAS, TEXAS 75315

AMERICAN c:fmii?ssocmw 1323 WALL ST, DALLAS, TEXAS 75215 AMERICAN NATIONAL srriiréiil;z INSTITUTE

ASTM INTERNATIONAL PHONE 214/565-0593 AMERICAN SOCIETY FOR QUALITY CONTROL

AMERICAN SOCIETY OF MATERIALS FAX 214/565-1094 FEDERATION OF SOCIETIES FOR COATINGS TECHNOLOGY
Submitted by:  Sierra Aluminum Company Date: November 7, 2019

11806 Pacifiec Ave.
Fontana, CA 92337

Attn: Sebastian Estrada Report No.: 52556-2

REPORT

Sample:

Anodized Finish, Class I, Dark Bronze
Coating: Sulfuric Acid / Magnesium Seal
Pre-Treatment: Caustic Pretreat
Drawing: #602097

Production Date: 8/27/19

A. PROCEDURE

Submitted sample was tested according to AAMA 611-14, “Voluntary Specification for Anodized
Architectural Aluminum, Class I, Designation A34, all sections, except 8.7 Weather Exposure.

B. RESULTS

Test Results AAMA 611-14 (I} Specification
Reqguirements

8.1 Oxide Coating Thickness (mil) 0.40 0.40 min.

(ASTM D7091)

8.2 Oxide Coating Weight &
Apparent Density Pass
(ASTM B137)

8.2.2 Coating Weight (mg/in?) 23.3 15.5 min.
8.2.3 Apparent Density (g/in®) 58.3 38.0 min.
8.3 Color Uniformity (AE) 1.3 5.0 max.
(AATCC TM173)
8.4 Gloss Uniformity 2.6 A 15.0 max.

(ASTM D523, 60°)

8.5 Abrasion Resistance Pass No bite or chalk dust pick-up
(Michael Clark Abrasion Test)

THE ANALYSIS OF THE ABOVE SAMPLE OR SAMPLES DO NOT IMPLY AN ENDORSEMENT. THIS REPORT OR ANY PART THEREOF MAY
NOT BE REPRODUCED OR USED FOR ADVERTISING PURPOSES WITHOUT OUR EXPRESS WRITTEN CONSENT.



Sierra Aluminum Company
November 7, 2019
Page 2 - Report No. 52556-2

Test Results AAMA 611-14 (Il) Specification
Requirements
8.6 Corrosion Resistance Pass No spots or pits larger
(ASTM B117, 1000 hrs. using than 1 mm

5% salt solution)

8.8 Seal Test (mg/in?) 0.1 2.6 max loss
(ASTM B680)

8.9 Craze Resistance Pass No crazing @ 170° min

Date Testing Started: 9/23/19
Date Testing Completed: 11/6/19
Date Test Report Expires: 11/6/22
Sampled by: Brad Snoddy of ALL.

The test results indicate that the sample tested is in compliance with all of the performance
requirements of AAMA 611-14 Class |l except for Section 8.7 as procedurally noted.

DALLAS LABORATORIES, INC. DALLAS LABORATORIES, INC.
A

Lab Tesz/Tec}hn‘fcian Kevan W, Jones, Vice President

Analyst: GF

KWJ: js



DALLAS LABORATORIES, INC.

Consultants and Technologists
Chemical and Petroleum Chemists

P.O. BOX 152837, DALLAS, TEXAS 75315

AMERICAN cﬁgxgiﬁomaw 1323 WALL 57, DALLAS, TEXAS 75215 AMERICAN NATIONAL Jlﬁ'ﬁiiﬁi INSTITUTE
ASTM INTERNATIONAL PHONE 214‘(565'0593 AMERICAN SOCIETY FOR QUALITY CONTROL
AMERICAN SOCIETY OF MATERIALS FAX 214/565-1094 FEDERATION OF SOCIETIES FOR COATINGS TECHNOLOGY
Submitted by:  Sierra Aluminum Co. Date: January 30, 2020
11806 Pacific Ave.
Fontana, CA 92337
Attn: Jr. Estrada Report No.: 52557-2

REPORT
Sample:

Anodized Finish, Class |, Dark Bronze
Coating: Sulfuric Acid Magnesium Seal
Pre-Treatment: Caustic pretreat
Drawing: #602097

Production Date: 8/27/19

A. PROCEDURE

Submitted sample was tested according to AAMA 611-14, “Voluntary Specification for Anodized
Architectural Aluminum”, Class |, Designation A44, all sections, except 8.7 Weather Exposure.

B. RESULTS

Test Results AAMA 611-14 (I) Specification
Requirements

8.1 Oxide Coating Thickness (mil) 0.70 0.70 min.

(ASTM D7091)

8.2 Oxide Coating Weight &
Apparent Density Pass
(ASTM B137)

8.2.1 Coating Weight (mg/in?) 314 27.0 min.
8.2.3 Apparent Density (g/in®) 44.9 38.0 min.
8.3 Color Uniformity (AE) 1.2 5.0 max.
(AATCC TM173)
8.4 Gloss Uniformity 2.0 A 15.0 max.

(ASTM D523, 60°)

8.5 Abrasion Resistance Pass No bite or chalk dust pick-up
(Michael Clark Abrasion Test)

THE ANALYSIS OF THE ABOVE SAMPLE OR SAMPLES DO NOT IMPLY AN ENDORSEMENT, THIS REPORT OR ANY PART THEREOF MAY
NOT BE REPRODUCED OR USED FOR ADVERTISING PURPOSES WITHOUT OUR EXPRESS WRITTEN CONSENT,



Test Results

8.6 Corrosion Resistance Pass
(ASTM B117, 3000 hrs. using
5% salt solution)

8.8 Seal Test (mg/in?) 0.06
(ASTM B680)

8.9 Craze Resistance, °F Pass

Date Testing Started: 9/23/19
Date Testing Completed: 1/29/20
Date Test Report Expires: 1/29/23

Sampled by: Brad Snoddy of ALI.

Sierra Aluminum Co.
January 30, 2020
Page 2 — Report No. 52557-2

AAMA 611-14 (1) Specification
Requirements

No spots or pits larger
than 1 mm

2.6 max loss

No crazing @ 170° min

The test results indicate that the sample tested is in compliance with all of the performance
requirements of AAMA 611-14 Class | except for Section 8.7 as procedurally noted.

DALLAS LABORATORIES, INC.
A

DALLAS LABORATORIES, INC.

Lab Tes{ Technician /e(an W, Jones, Vice President

Analyst: GF
KWJ: js
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(Validator / Operations Administrator)

AAMA
CERTIFICATION PROGRAM

AAMA Anodized Aluminum Qualification Samples
(AAMA 611)

All information must be supplied for the product to be considered for AAMA approval. Test samples can be coupons or production parts:
there are to be 30 pieces | foot long with a 1-1/2" flat surface. Class 1 requires a coating thickness of (0.7 mil. Class 2 requires a coating

thickness of 0.4 mil. Extrusion die

Sampling Date: %

drawing is required for AAMA approval.

= g\q = ‘ q Nawmples 1o be an test within 43 days of sampling.

Anodizer: = i€etar  A\uwaiviowa Ce .

Address: W06 Onck Ly e A

City, State, & Zip: Condana . CA. 92327

Contact Person: dc. Es\rgé\c\ Phone# _(QAsi) 7R\—7800O

E-Mail: Se\on g €% ceda O Svecca My miny Lest PO:

AAMA 611 Class to be tested to (Check): P ee A

Class 1 Class 2
St Lok

Pretreatment:

®5bbwz;‘:ﬂu!\ o™ o u\\La\w\e_ elecna c

@\Su\omer ed ow Q& CCLL)_">\~LQ Lccu«\t_.
L‘S.a&\umg\—\\fc\roxida,) S;or O wahaohes,

C < mm‘.&rc’e’;

Anodizing Supplier:

Anodizing Identification:
Lot Number:

Anodizing Process:

)

&

Su\ov«exaec& BW. & BMoARZe. .\.{u\\,‘ \
K\TO( O~ Ct.ﬂ('\e 5@ 27 waiwuNes, (Su\'C\n".('_ Acx

@ Su\o ergqed ow A colec V\\c_
(S-quuu:; ;‘?\‘Q‘\k,sm\c&;u«uu Ac: d,S Moz Be &)

‘Q:O( a_ M\V\\J&Te-s

Sob \'\ae\'ﬂ‘-‘l“b‘ o~ W Stza\ *O\n\t-\(“a‘\iw«’_s:ums S;Or ‘.»\.,_.k-e_"

Date of Anodizing:

>~ 7-\Q  DicNumber: 60207 [ Drawing Attached

Inspector:

Signatures of:
Manufacturer Rcmc@rtﬂtwf%ﬂ

Laboratory to pv! form te

Inspector
Viannfucticrer
Luboratory
Lecampany Sumiple

Copies

omide  Doadla Lohos

The Laboratory is to notify the manufacturer of receipt of the \mup."es

Date Recein ul/g_‘_"_;_ﬂtﬁ_ Estimated Test ('nlllph‘{iml:_@/_ , )

Signature: | = _//;\_-':"T"""_—




